September 11, 2023
Addendum 1
RFQ PS23-025

Request for Qualifications
Wastewater Treatment Plant Headworks Improvements

American Rescue Plan Act of 2021 (ARPA)

Addendum 1 contains questions and answers submitted via email; information, questions and answers
provided in the pre-bid meeting held on Tuesday, August 29, 2023 at 10:00 a.m.

This bid will be opened at the City of Fairhope’s City Services and Public Utilities Building, 555 South
Section Street, Fairhope, AL 36532 at 10:00 AM on Thursday, September 14, 2023. Vendors shall
acknowledge this Addendum 1 on their submitted Bid Response Form.

Questions Submitted Via Email:

1. Does a ‘Table of Contents’ page count towards the 25-page count, or would it be considered a
tab/cover-type page and NOT count towards the page count?
A. The Table of Contents will not be considered a part of the 25-page count.

2. On Page 7 of the RFQ document, in the scoring criteria under “Previous Experience in Working
with Publicly Owned Utilities”. It says we will be scored on “A list of the firm’s projects with
publicly owned utilities, within the past ten (10) years”. For us to provide a detailed or
comprehensive list of all projects for all clients in the past ten years, we would probably exhaust
the page count with just that. Will the City accept a summary of how many projects have been
completed in the past ten years, or is the City seeking more detailed information on each project
(client/size/location/date)? We don’t want to lose points for being noncompliant but also want
to provide the information we will be scored on.

A. A summary will be sufficient, but it is recommended that more details be given for projects of
similar scope and size done in the last 2-3 years.

3. Have there been any studies completed that could offer any specific details or possible
recommendations related to the plant’s processes, capacities or overall treatment capabilities,
that can be shared?

A. See attached Background and Description of Existing Headworks from a 2022 evaluation.

Questions Submitted During the Pre-Bid Meeting:

4. How old is the system?
A. The system was originally built in 1973 and rebuilt in 1993. A new screen was added in 2014.



5. What is the project budget?
A. The initial grant award is $1.4 million. The remaining funds will be paid by the City.

6. Isthere room for new tanks?
A. Yes, but some utilities and pipes would need to be relocated.

7. What is the timeline for the ARPA grant?

A. The City does not have the final grant contract yet and do not have the timeline
requirements.

8. Does the CE&I Inspector need to be full time or periodic?
A. Periodic.

Additional Project Information Provided During the Pre-Bid Meeting:

e The vision of this project is to upgrade piping and tanks, install an additional screen, create more
efficient odor control, relocate/reroute pipes for greater efficiency. The City also wants to create
a redundancy in the system.

e Problems with the current system includes sand and grease issues.

City of Fairhope, Water/Wastewater Department
555 South Section Street  Fairhope, Alabama 36532
Phone: (251) 928-8003



Fairhope WWTP Headworks Evaluation
Conceptual Design Report

2.0 Introduction

The City is currently undertaking a project to improve the existing headworks facility at the City’s
wastewater treatment plant (WWTP). More specifically, this project will improve the operational
performance and reliability of the headworks process as well as provide capacity to meet future flow
conditions and to improve hydraulic conditions within the collection system entering the WWTP. The City
has commissioned Garver to complete the conceptual design effort. This Conceptual Design Report
(CDR) summarizes this effort and documents the design criteria, technology alternatives, and
recommended improvements and associated design concepts for the headworks improvements project.

2.1 Background

The WWTP has undergone several upgrades since originally constructed in the 1950s. The most recent
upgrades to the facility were completed in 2015 and included multiple improvements throughout the plant,
including the headworks. During this effort, headworks improvements included installation of a new
mechanical screen and screenings washer/compactor unit along with miscellaneous rehabilitation to the
existing aerated grit and grease removal channel. These improvements were made to the original
structure. The original construction date of the headworks facility is not known.

2.1.1 Existing Plant Description

The WWTP provides wastewater treatment for the City and operates under National Pollutant Discharge
Elimination System (NPDES) permit number 0020842. With a permitted design capacity of 4 million
gallons per day (MGD), the facility utilizes an activated sludge treatment process and provides tertiary
treatment prior to discharging treated effluent to Mobile Bay. Raw wastewater is conveyed to the WWTP
through multiple gravity and pumped flow systems and routed to the headworks facility for preliminary
treatment through fine screening and grit removal. After grit removal, screened and degritted wastewater
is directed to the aeration basins for biological treatment followed by secondary clarification to achieve
separation of the effluent (liquid) and activated sludge (solids). Secondary effluent is conveyed to the
compressible media tertiary filtration process and disinfected through the ultraviolet (UV) disinfection
process before final discharge through the plant outfall. Solids treatment processes at the WWTP consist
of aerobic digestion and sludge dewatering utilizing a trailer mounted belt filter press. The dewatering
process is currently managed and operated by GreenSouth Solutions.

A site layout of the existing WWTP showing the location of the process units described above is provided
in Figure 2-1.

2.1.2 Description of Existing Headworks

Figure 2-2 shows the current configuration of the headworks facility and related influent conveyance
piping at the Fairhope WWTP. Raw wastewater is routed to the WWTP through multiple force mains and
gravity piping systems and discharges into the influent junction box. From the influent junction box,
wastewater is conveyed to the screening facility. The screening facility is configured with one perforated
plate-style screen and one bypass channel with a manual bar screen should the perforated plate screen
be out of service. The screenings are then washed and compacted and discharged into the dumpster.

Garver Project No. 22W10090 Page 9



Fairhope WWTP Headworks Evaluation
Conceptual Design Report

) ' TERTIARY
- . - FILTERS

L

gl A * |
ASﬁQR@" AT P 'k AEROBIC 5/
‘ e DIGESTION | i

— ] Mo - . [
3 - 3 Wl

HEADWORKS

' : SECONDARY |
, . 4 CLARIFIERS |
v . ﬂ ¢ o .

SLUDGE
DEWATERING

Figure 2-1: Existing WWTP General Site Plan an Major Unit Process Layout

Garver Project No. 22W10090 Page 10




Fairhope WWTP Headworks Evaluation
Conceptual Design Report

-

r — - E ]
' INFLUENT
. Q‘ JUNCTION BOX B
f '* I - .

GRIT AND
GREASE
REMOVAL

LEGEND

........ RAW WASTEWATER

..... SCREENED/DEGRITTED
WASTEWATER

: . ‘ 4 (G) GRAVITY

S T 18" (G, ABANDONED) i ~ (FM) FORCE MAIN
. ' . 5 v (O MANHOLE (MH)

. : \

Figure 2-2: Existing Headworks and Conveyance Piping Layout

Garver Project No. 22W10090 Page 11




CITY OF FAIRHOPE, ALABAMA
NON-MANDATORY PRE-BID MEETING

Meeting Date: om\No\Nw at 10:00 a.m.

RFQ pS23-0aS

%.m&.z@lwwéw.ml Professional Engineering Services for Wastewater Treatment Plant Headworks Improvements American Rescue Plan Act of

2021 (ARPA)
Representative’s Name Company Phone Email
Erin Wolfe ,wl\\\Arl\/_,lv City of Fairhope — Purchasing Dept. 251-279-6231 Erin.Wolfe@FairhopeAlL.gov
Rhonda Cunningham %@ City of Fairhope — Purchasing Dept. 251-990-0118 Rhonda.Cunningham@FairhopeAL.gov

Daryl Morefield \.\%

COF-Water/Wastewater

Superintendent 251-928-8003 Daryl.Morefield@FairhopeAL.gov

Tim Manuel \\ City of Fairhope 251-620-7147 Tim.Manuel@FairhopeAL .gov

Curtis Cooper City of Fairhope 251-331-2510 Curtis.Cooper@FairhopeAL.gov
D167 Tolh poezzd  ATLAs Tedhtved (8224 LA F27229- 347 Vs wr; Tadip =) ) NEATIAE Coms
festh  TendeinX / fflos  Technical 85077 159 Heith Fenbriask @ onc aflas.-com
D dans Gty = Mo G50 N byek. jonss @ Fieloy e canr

Chuels Stacling Kemliy - faca 251-35(- 2523 chuek. Stackng @Kioleyhos con
RoeBit Stwm Luic 151 - Svz. - ot @Vw_,n.m._\\&s@miosn heeoel : cosn
MARK SMITH KRED ENGINENG 705 287 74 (A . Swkh @ Kergsens.cotd

- cAwp (FAcH

Reges Enveimsin 205 987 7¢I

cargg. Latel @ Kregsen(r.com

A s%..mt Vowme/

Vo lkert (25))342 070

h—ﬁc&‘ﬁfu. w?&bﬂ@(.o\.ri. Cori



Representative’s Name

Company Phone Email

CHNSTOPHER. Vg T THOmpS o 2S4S 5263 ﬁ.w\n.iuﬂu Avh...usa\hns eng Sbn\-“ com

N, Ch comb s Thimps 1n $51-28%-1p4s necombs @) Fhimplin P A partsin, Con
mnxrp @:TZ‘ \:\6? ) 2S| 975 - kww&.. OWQB \Jm\*wu? 10 gl ?.24;.. Con
ID Bk m%:____._, Doy, Tt (¢ .mmz B4 447 &rg\gggiz Com
S Awoersod BAskER VILE- u?wsi he mm&ﬂv B8  dudzigon® §
L a\&i Tudea Orarvay (251)%95-7594 Li Tucked @ qarverysg .Com
., Seett— O,f oF m.ﬁ\?.sm 251-550 ~2/3 % Q\&R& ME\\N \w\\\\mm\ <=

& \\.x&f\ cof

250 622 747 Lort. #lague \b _h?.\@ﬁ&\.rum\

555 § Section Street / Fairhope, Alabama 36532 COF-PUR-018
251.928.8003 (p) / www.FairhopeAl.gov 082322



